
 
 

TSG�416  

SERVICE PARTS MANUAL 
 

 

 
 
 
 

Reproduction in whole or in part, is prohibited without permission in writing from  

Ford Component Sales 
 

 

 

 

 

April, 2008 



FCS Publications 

April, 2008 
1 

 

FORD COMPONENT SALES 
TSG – 416 

INDEX 
 
 
 
 
 
 
 

 
 
 
 
 
 

ACTUATOR  11 

ALTERNATOR  13 

CAM SENSOR  4 

CAMSHAFT   5 

CARBURETOR  16 

CERTIFIED COMPONENTS  16 

CHARGING SYSTEM  13 

COOLING SYSTEM  10 

CONNECTING ROD  6 

CORE PLUGS  4 

CRANKSHAFT   7 

CRANKSHAFT SENSOR  4 

CYLINDER BLOCK   4 

CYLINDER HEAD   5 

EPM, ICN AND HARNESSES  15 

EXHAUST MANIFOLD   2 

EXHAUST SYSTEM  2 

FAN   10 

FLYWHEEL   9 

FUEL INJECTORS   12 

FUEL PUMP  12 

GASKET SETS  3 

IGNITION SYSTEM  14 

INTAKE MANIFOLD  11 

KNOCK SENSOR  4 

MAIN BEARINGS  7 

OIL FILTER  4 

OIL LEVEL INDICATOR  4 

OIL PAN  7 

OIL PUMP  4 

PCV VALVE  4 

PISTONS  6 

PLATE, REAR, ENGINE  9 

RIN GEAR  9 

ROCKER ARM  5 

ROCKER COVER   5 

ROD BEARINGS  6 

SPARK PLUGS  4 

SUPPORTS, ENGINE  2 

TAPPET  5 

THERMOSTAT  10 

TIMING COMPONENTS  8 

VALVE TRAIN  5 

WATER PUMP  10  



FCS Publications 

April, 2008 
2

FORD COMPONENT SALES 
TSG–416 

ENGINE MOUNT AND EXHAUST PARTS 
 
ENG. NUMBER PART NUMBER DESCRIPTION QTY 

    
  FRONT ENGINE SUPPORT  
    
2U1L 6037 CA 2U1L 6037 CA BRACKET, SINGLE FRONT MOUNT (NOT REP. 10-06) 1 
W500023 S309 W500023 S309 BOLT, M8 X 20.0MM, SUPPORT TO ENGINE 2 
W500033 S426 W500033 S426 BOLT, M10 X 25MM SUPPORT TO ENGINE  1 
    
  SIDE MOUNT ENGINE SUPPORTS  
    
2U1L 6037 BA 2U1L 6037 BA BRACKET, FRONT ENGINE SUPPORT, RH 1 
2U1L 6061 BA 2U1L 6061 BA BRACKET, FRONT ENGINE SUPPORT, LH 1 
2U1L 6C090 BA 2U1L 6C090 BA SPACER, FRONT ENGINE SUPPOT, LH 1 
W500126 S309 W500126 S309 BOLT, M10 X 70MM 4 
W500023 S309 W500023 S309 BOLT, M8 X 20MM 2 
W500033 S426 W500033 S426 BOLT, M10 X 25MM 1 
    
  EXHAUST SYSTEM PARTS  
    
2U1L 9430 CA 2U1L 9430 CA EXHAUST MANIFOLD 1 
YS6G 9448 EC YS6G 9448 EC EXHAUST MANIFOLD GASKET 1 
W702143 S309 W702143 S309 STUD, M8 X 16- M8 X 25 8 
W700050 S403 W700050 S403 NUT, M8 8 
XS6E 17K004 CA XS6E 17K004 CA LIFTING EYE 1 
W500023 S309 W500023 S309 BOLT, M8 X 20 1 
2U1L 5246 BA 2U1L 5246 BA EXHAUST PIPE, VERTICAL EXHAUST 1 
2U1L 5A235 BA 2U1L 5A235 BA BRACKET, VERTICAL EXHAUST PIPE 1 
2U1L 5269 AA 2U1L 5269 AA FLANGE, PIPE TO MANIFOLD 1 
W500120 S309 W500120 S309 BOLT, M10 X 40MM, FLANGE TO MANIFOLD 2 
1U1L 5A231 AA 1U1L 5A231 AA CLAMP 1 
D3JL 5C208 F D3JL 5C208 F RAIN CAP ASSEMBLY 1 
    
    
    
    
    
    
    
    
    
    
    
    
    
    
    
    
    
    
    
    
    
    
    
    
    
    
    
    
    
    
    



FCS Publications 

April, 2008 
3

FORD COMPONENT SALES 
TSG –416 

GASKET SETS 
 
ENG. NUMBER PART NUMBER DESCRIPTION QTY 

    
  LOWER GASKET SET  
    
2S6G 6013 AA 2S6G 6013 AA LOWER GASKET SET 1 
          CONSISTS OF:  
XS6E 6L621 AD XS6E 6L621 AD OIL FILTER ADAPTER GASKET 1 
XS6E 6659 BA XS6E 6659 BA OIL PUMP TO BLOCK GASKET 1 
XS6E 6710 A2B XS6E 6710 A2B OIL PAN GASKET 1 
XS6E 8255 BC XS6E 8255 BC THERMOSTAT HOUSING GASKET 1 
2S6G 6A321 AA 2S6G 6A321 AA REAR CRANK SEAL & RETAINER 1 
2S6G 6D316 AA 2S6G 6316 AA FRONT CRANK SEAL 1 
97JM 6734 BA F5TZ 6734 BA OIL PAN DRAIN PLUG GASKET 1 
W700050 S403 W700050 S403 NUT, M8 HEX FLANGE 8 
W701437 S300 XS6E 6626 AA RING, SE 20, 6 X 2.4 PLAS 1 
    
  UPPER GASKET SET  
    
2S6G 6014 BA 2S6G 6014 BA UPPER GASKET SET  
          CONSISTS OF:  
XS6E 6K780 AC XS6Z 6A892 AC GROMMET 1 
XS6E 6051 BF XS6E 6051 BF CYLINDER HEAD GASKET 1 
XS6E 6065 AC XS6E 6065 AC HEAD BOLT 10 
XS6E 6065 BA XS6E 6065 BA HEAD BOLT 2 
XS6E 6571 AB XS6E 6571 AB VALVE STEM SEAL 8 
XS6E 6584 AB XS6E 6584 AB VALVE COVER GASKET 1 
XS6E 9441 BA XS6E 9441 BA INTAKE MANIFOLD GASKET 1 
XS6E 9448 AC NOT SERVICED EXHAUST MANIFOLD GASKET 1 
    
    
    
    
    
    
    
    
    
    
    
    
    
    
    
    
    
    
    
    
    
    
    
    
    
    
    
    
    
    

    
    
    
    
    
    
    



FCS Publications 

April, 2008 
4

FORD COMPONENT SALES 
TSG –416 

CYLINDER BLOCK AND RELATED PARTS 

 
ENG. NUMBER PART NUMBER DESCRIPTION QTY 

    
  CYLINDER BLOCK  
    

XS6E 6010 BJ XS6E 6010 BJ CYLINDER BLOCK, BARE 1 
XS6E 6011 CB XS6Z 6009 CA SHORT BLOCK 1 
XW4E 6714 EA E4FZ 6731 AB OIL FILTER, (FL 400 S) * 1 
E3ZE 6714 DA D4ZZ 6731 B OIL FILTER (FL 300) * 1 
F87E 6714 AA D9AZ 6731 A OLI FILTER (FL 1 A) * 1 
XS6E 6L686 AB XS6E 6881 AB OIL FILTER ADAPTER  1 
XS6E 6L621 AD XS6E 6L621 AD OIL FILTER ADAPTER GASKET 1 
W703437 S309 W703437 S309 BOLT, M8 X 22, OIL FILTER ADAPTER TO BLOCK  3 
2U1L 8625 AA 2U1L 8625 AA BRACKET, FAN 1 
2U1L 6750 EA 2U1L 6750 EA DIPSTICK 1 
2S6G 6K815 A1A 2S6G 6K815 A1A DIPSTICK TUBE 1 
W500022 S439 W500022 S439 BOLT, M8 X 16MM, DIPSTICK TUBE TO BLOCK 1 
W700081 S1309 F5RZ 6026 A PLUG, ¼ X 18 PTF, OIL GALLEY, REAR OF BLOCK 1 
W700029 S1300  F5RZ 6026 D PLUG, EXPANSION, 35 X 9, STAINLESS  2 
W705279 S309 W705279 S309 PLUG, 3/8-18 NPTF X 15 1 
E855631 S E855631 S CONNECTOR, ALUMINUM 3/8-18 NPTF X 15 1 
2S6G 6A321 AA 2S6G 6A321 AA OIL SEAL, REAR CRANKSHAFT 1 
W500213 S303 W500213 S303 BOLT, M6 X 16, RETAINER TO BLOCK 4 
948F 6C315 AA F5RZ 6C315 AA CRANKSHAFT TIMING SENSOR (DY 913) 1 
W701219 S309 W701219 S309 BOLT, M6 x 16, SENSOR TO BLOCK 1 
1N1A 12A699 AA 1N1A 12A699 AA SPARK KNOCK SENSOR 1 
W500225 S309 W500225 S309 BOLT, M8 X 30, KNOCK SENSOR TO BLOCK 1 
    
  WATER / OIL PUMP  
    
2S6G 6600 AC 2S6G 6600 AC OIL PUMP & CRANK PULLEY ASSEMBLY 1 
XS6E 6K340 AB XS6E 6A340 AB BOLT, M12 X 48, PULLEY TO CRANKSHAFT 1 
W500225 S309 W500225 S309 BOLT, M8 X 30, OIL PUMP TO BLOCK 1 
W703439 S414 W703439 S414 BOLT, M8 X 16, OIL PUMP TO BLOCK (PRE SEALED)  2 
W500023 S309 W500023 S309 BOLT, M8 X 20, OIL PUMP TO BLOCK  3 
2S6G 6D316 AA 2S6G 6316 AA CRANKSHAFT FRONT SEAL KIT 1 
XS6E 6659 BA XS6E 6659 BA GASKET, WATER / OIL PUMP TO BLOCK 1 
    
    
    
    
  * ANY OF THESE THREE OIL FILTERS CAN BE USED. THEY ALL HAVE A  
  GASKET DIAMETER OF 2.83 INCHES AND A THREAD SIZE OF ¾" – 16 UNF.  
  THE DIFFERENT CASE DIMENSIONS MAY HELP WITH APPLICATIONS THAT  
  FIT TIGHTLY OR HAVE OBSTRUCTIONS IN THE OIL FILTER AREA.  
    
  D9AZ-6731-A / FL 1 A - 5.31 INCHES LONG, 3.64 INCHES DIAMETER  
  D4ZZ-6731-B / FL 300 - 4.12 INCHES LONG, 3.81 INCHES DIAMETER  
  E4FZ-6731-AB / FL 400 S - 4.80 INCHES LONG, 3.00 INCHES DIAMETER  
    
    
    
    
    
    
    
    
    
    
    
    
    
    
    
    
    



FCS Publications 

April, 2008 
5

FORD COMPONENT SALES 
TSG –416 

CYLINDER HEAD AND RELATED PARTS 
 
ENG. NUMBER  PART NUMBER DESCRIPTION QTY 

    
2U1L 6C032 AA 2U1L 6C032 AA CYLINDER HEAD WITH VALVES 1 
XS6E 6051 BF XS6E 6051 BF CYLINDER HEAD GASKET 1 
XS6E 6065 AC XS6E 6065 AC BOLT, T55 X 158MM  10 
XS6E 6065 BA XS6E 6065 BA BOLT, T40 X 45MM 2 
    
  CAMSHAFT  

    
XS6E 6250 BB XS6E 6250 BB CAMSHAFT 1 
E840126 S E840126 S DOWEL PIN, HEAD TO BLOCK 2 
    
  VALVETRAIN  
    
YS4E 6507 AA YS4E 6507 AA INTAKE VALVE, STANDARD 4 
XS6E 6505 BB XS6E 6505 BB EXHAUST VALVE, STANDARD 4 
F57E 6510 AB F57Z 6510 A VALVE GUIDE 8 
XS6E 6571 AB XS6E 6571 AB VALVE STEM SEAL 8 
XS6E 6513 AB XS6E 6513 AB VALVE SPRING 8 
XS6E 6A536 AA XS6E 6A536 AA VALVE SPRING RETAINER 8 
98MM 6518 A3A 2M5Z 6518 AA LOCK, VALVE SPRING 16 
XS6E 6C501 AC XS6E 6C501 AC TAPPET, VALVE ADJUSTER 8 
XS6E 6529 AB XS6E 6564 AB ROCKER ARM 8 
XS6G 6M293 A1B XS6Z 6582 AB CAM COVER 1 
XS6E 6584 AB XS6E 6584 AB CAM COVER GASKET 1 
YS4G 6766 AA YS4G 6766 AA OIL FILLER CAP 1 
W500215 S439 W500215 S439 BOLT, M6 X 25, CAM COVER TO HEAD 10 
F33E 6B890 A2A F33Z 6A666 A PCV VALVE (EV 223) 1 
XS6E 6K780 AC XS6Z 6A892 AC GROMMET, PCV VALVE 1 
5L2E 6B288 AA 5L2Z 6B288 A CAMSHAFT SENSOR (DU 76) 1 
W706074 S439 W706074 S439 SCREW & WASHER, 5.9 X 23, CAMSHAFT SENSOR  1 
    
    
    
    
    
    
    
    
    
    
    
    
    
    
    
    
    
    
    
    
    
    
    
    
    
    
    
    
    
    
    
    
    



FCS Publications 

April, 2008 
6

FORD COMPONENT SALES 
TSG –416 

PISTON ASSEMBLY AND RELATED PARTS 
 
ENG. NUMBER PART NUMBER DESCRIPTION QTY 

    
  PISTON ASSEMBLY  
    

XS6E 6102 H1F XS6E 6102 H1F PISTON, PIN AND RINGS, STANDARD, GRADES 1 & 2 4 
XS6E 6102 J1F XS6E 6102 J1F PISTON, PIN AND RINGS, STANDARD, GRADE 3 A/R 
XS6E 6148 DA *XS6E 6148 DA RINGSET, STANDARD 2 
XS6E 6148 EA *XS6E 6148 EA RINGSET, .15 O/S  A/R 
XS6E 6148 FA *XS6E 6148 FA RINGSET, .50 O/S A/R 
    
  CONNECTING ROD  
    
XS6E 6200 A1D XS6E 6200 A1D CON. ROD ASSEMBLY 4 
89BM 6214 C1B 89BM 6214 C1B BOLT, CON. ROD 8 
97BM 6211 AA 97BM 6211 AA BEARING, CON. ROD, STD. 8 
97BM 6211 BA 97BM 6211 BA BEARING, CON. ROD, .025MM  A/R 
97BM 6211 CA 97BM 6211 CA BEARING, CON. ROD, .25MM  A/R 
97BM 6211 DA 97BM 6211 DA BEARING, CON. ROD, .50MM  A/R 
97BM 6211 EA 97BM 6211 EA BEARING, CON. ROD, .75MM  A/R 
97BM 6211 FA 97BM 6211 FA BEARING, CON. ROD,1 .00MM  A/R 
    
    
 *6148 RINGSETS CONTAIN THE RINGS TO RE-RING TWO PISTONS  
    
    
    
    
    
    
    
    
    
    
    
    
    
    
    
    
    
    
    
    
    
    
    
    
    
    
    
    
    
    
    
    
    
    
    
    
    
    
    
    
    
    



FCS Publications 

April, 2008 
7

FORD COMPONENT SALES 
TSG –416 

CRANK, OIL PAN & RELATED PARTS 
 
ENG. NUMBER PART NUMBER DESCRIPTION QTY 

    
XS6E 6303 BB XS6E 6303 BB CRANKSHAFT ASSEMBLY 1 
XS6E 6333 A1B XS6E 6333 A1B MAIN BEARING, UPPER & LOWER W/ OIL GROOVE 10 
XS6E 6333 C1B XS6E 6333 C1B MAIN BEARING, .25 MM O/S A/R 
XS6E 6333 E1B XS6E 6333 E1B MAIN BEARING, .50MM O/S A/R 
XS6E 6333 F1B XS6E 6333 F1B MAIN BEARING, .75MM O/S A/R 
97BM 6A341 AA 97BM 6A341 AA THRUST WASHER, STANDARD 2 
81SM 6345 AA 81SM 6345 AA BOLT, MAIN BEARING CAP, M12 X 80 (NOT REP. 11-06) 6 
81SM 6345 CA 81SM 6345 CA BOLT & HEX STUD, MAIN BEARING CAP,  4 
XS6E 6K621 AD XS6E 6K621 AD OIL PICK UP TUBE WITH SCREEN 1 
W701437 S300 XS6E 6626 AA OIL PICK UP TUBE O-RING 1 
W500011 S439 W500011 S439 BOLT, M6 X 12, PICK UP TUBE 1 
XS6E 6675 AE XS6E 6675 AE OIL PAN 1 
W500211 S303 W500211 S303 BOLT, M6 X 12, OIL PAN TO BLOCK 16 
97JM 6730 BA F6TZ 6730 BA OIL PAN DRAIN PLUG 1 
97JM 6734 BA F5TZ 6734 BA GASKET, OIL PAN DRAIN PLUG 1 
XS6E 6710 A2B XS6E 6710 A2B OIL PAN TO BLOCK GASKET 1 
XS6E 6687 AE XS6E 6687 AE BAFFLE, OIL PAN 1 
W520102 S309 W520102 S309 NUT, M8. OIL PAN BAFFLE 4 
    
    
    
    
    
    
    
    
    
    
    
    
    
    
    
    
    
    
    
    
    
    
    
    
    
    
    
    
    
    
    
    
    
    
    
    
    
    
    
    
    
    
    
    
    



FCS Publications 

April, 2008 
8

FORD COMPONENT SALES 
TSG –416 

TIMING COMPONENTS 
 
ENG. NUMBER PART NUMBER DESCRIPTION QTY 

    
XS6E 6256 AB XS6E 6256 AB CAM SPROCKET 1 
XS6E 6306 AA XS6E 6306 AA CRANK SPROCKET 1 
XS6E 6268 AA XS6E 6268 AA TIMING CHAIN 1 
XS6E 6K255 AA XS6E 6K255 AA TIMING CHAIN TENSIONER ARM 1 
XS6E 6M256 AD XS6E 6M256 AD TIMING CHAIN GUIDE 1 
XS6E 6L266 AE XS6E 6L266 AE TENSIONER 1 
W703167 S430 W703167 S430 BOLT, SPROCKET TO CAM 1 
W703403 S430  W703403 S430  BOLT, TENSIONER ARM TO BLOCK 1 
W703497 S430 W703497 S430 BOLT, TIMING CHAIN GUIDE TO BLOCK 1 
    
    
    
    
    
    

    
    
    

    
    
    

    
    
    

    
    
    
    

    
    
    
    
    
    
    
    
    
    
    
    
    
    
    
    
    
    
    
    
    
    
    
    
    
    
    
    
    
    
    
    
    
    
    



FCS Publications 

April, 2008 
9

FORD COMPONENT SALES 
TSG –416 

FLYWHEEL, HOUSING & RELATED PARTS 
 
ENG. NUMBER PART NUMBER DESCRIPTION QTY 

    
2U1L 6394 JA 2U1L 6394 JA FLYWHEEL HOUSING, SAE 5M 1 
W701350 S309 W701350 S309 DOWEL PIN, 12.7 X 16.5, HOLLOW 2 
2U1L 6A373 AA 2U1L 6A373 AA PLATE, ENGINE REAR COVER 1 
W500121 S439 W500121 S439 BOLT, M10 X 45 2 
W500035 S439 W500035 S439 BOLT, M10 X 35 7 
2U1L 6375 BA 2U1L 6375 BA FLYWHEEL, SAE 7.5 O/C CLUTCH 1 
89BM 6379 BA 89BM 6379 BA BOLT, M10 X 22.5, FLYWHEEL TO CRANK 6 
2U1L 7A673 BA 2U1L 7A673 BA ADAPTER, PTO INPUT SHAFT BEARING 1 
W500014 S309 W500014 S309 BOLT, M6 X 20 3 
XS6E 6375 AD XS6E 6375 AD FLYWHEEL, AUTOMOTIVE (FLAT FACED) 1 
70HM 6384 BA D8RZ 6384 A RING GEAR, 135 TEETH, (FITS XS6E AND 2U1L FLYWHEELS) 1 
    
    
    
    
    
    
    
    
    
    
    
    
    
    
    
    
    
    
    
    

    
    
    
    
    
    
    
    
    
    
    
    
    
    
    
    
    
    
    
    
    
    
    
    
    
    
    
    
    
    
    
    



FCS Publications 

April, 2008 
10 

FORD COMPONENT SALES 
TSG –416 

COOLING SYSTEM AND RELATED PARTS    
 
ENG. NUMBER PART NUMBER DESCRIPTION QTY 

    
  WATER PUMP  
    
2S6G 8591 AA 2S6G 8591 AA WATER PUMP 1 

XS6E 6659 BA XS6E 6659 BA WATER PUMP GASKET 1 
W500410 S309 W500410 S309 BOLT, M6 X 10 WATER PUMP PULLEY 3 
1S5Q 8509 AA 1S5Q 8509 AA WATER PUMP PULLEY 1 
W500014 S309 W500014 S309 BOLT, M6 X 20, WATER PUMP TO BLOCK 3 
2S6G 8A586 D1C 2S6G 8A586 D1C THERMOSTAT HOUSING 1 
3S6G 8575 A2A 3S6G 8575 A2A THERMOSTAT 1 
XS6E 8255 BC XS6E 8255 BC THERMOSTAT GASKET 1 
1S65 18K579 AA 1S6Z 18599 AA BY-PASS HOSE 1 
W705271 S309 W705271 S309 BOLT, M6 X 63, THERMOSTAT HOUSING TO CYLINDER HEAD 2 
W703273 S300 W703273 S300 O-RING, THERMOSTAT 1 
W703395 S309 W703395 S309 SCREW, 5 X 25, PAN HEAD, THERMOSTAT COVER 3 
XS6F 12A648 BA XS6Z 12A648 BA WATER TEMPERATURE SENSOR 1 
XS6E 6665 AA XS6Z 6A664 AA SENSOR RETAINING CLIP 1 
    
  FAN AND PULLEYS  
    
2U1L 8600 DA 2U1L 8600 DA FAN, SUCTION 1 
2U1L 8600 EA 2U1L 8600 EA FAN, PUSHER  1 
2U1L 8546 AA 2U1L 8546 AA FAN SPACER 1 
XF52 8509 AA XF5Z 8509 AA FAN PULLEY 1 
2U1L 8609 AA 2U1L 8609 AA BRACKET AND BEARING, FAN MOUNTING 1 
W500025 S437 W500025 S437 BOLT, M8 X 30, BRACKET TO HEAD 2 
N805327 S N805327 S BOLT, M6 X 66, FAN TO BRACKET  4 
    
    
    
    
    
    
    
    
    
    
    
    
    
    
    
    
    
    
    
    
    
    
    
    
    
    
    
    
    
    
    
    
    
    
    
    
    



FCS Publications 

April, 2008 
11 

FORD COMPONENT SALES 
TSG –416 

INTAKE MANIFOLD & ACTUATOR 
 
ENG. NUMBER PART NUMBER DESCRIPTION QTY 

    
2U1L 9424 BA 2U1L 9424 BA INTAKE MANIFOLD W/ HOLES 1 
2U1L 9424 CA 2U1L 9424 CA INTAKE MANIFOLD W/O HOLES 1 
XS6E 9441 BA XS6E 9441 BA INTAKE MANIFOLD GASKET 1 
W500110 S437 W500110 S437 BOLT, M8 X 35, INTAKE TO HEAD 5 
1U1L 9E936 AA 1U1L 9E936 AA GASKET, THROTTLE BODY TO INTAKE MANIFOLD 1 
1U1L 9E979 BA 1U1L 9E979 BA THROTTLE BODY, BOSCH 40MM 1 
N606523 S2 N606523 S2 BOLT, M6 X 45, THROTTLE BODY TO INTAKE MANIFOLD 4 
2U1L 9F479 AA 2U1L 9F479 AA MAP SENSOR 1 
W500213 S437 W500213 S437 SCREW, M6 X 16, MAP SENSOR TO INTAKE MANIFOLD 1 
381772 S101 381772 S101 CONNECTOR, 3/8 HOSE X ¼ PIPE (NOT REP 06-07)  1 
E77A 9D446 CA E77A 9A474 CA VACUUM FITTING 1 
381162 S220A 381162 S220A 3/16 VACUUM HOSE 1 
YS6U 9F593 HA YS6U 9F593 HA FUEL INJECTOR 4 
98BF 9C995 AA 98BF 9C995 AA RETAINER, FUEL INJECTOR 4 
XS6U 9D280 AB XS6U 9D280 AB FUEL RAIL 1 
96MF 9C968 DA 96MF 9C968 DA FUEL PRESSURE REGULATOR 1 
98BF 9U529 AA 98BF 9U529 AA RETAINER, FUEL PRESSURE REGULATOR 1 
W500014 S437 W500014 S437 SCREW, M6 X 20, FUEL RAIL TO MANIFOLD 2 
W701515 S437 W701515 S437 PLUG, ¼ X 18 PTF 1 
3U1E 9510 DA 3U1E 9510 DA CARBURETOR SYSTEM, LPG & NG (E-CONTROLS) 1 
    
    
    
    
    
    
    
    
    
    
    
    
    
    
    
    
    
    
    
    
    
    
    
    
    
    
    
    
    
    
    
    
    
    
    
    
    
    
    
    
    
    

    



FCS Publications 

April, 2008 
12 

FORD COMPONENT SALES 
TSG –416 

FUEL SYSTEM 
 
ENG. NUMBER PART NUMBER DESCRIPTION QTY 

    
2U1L 9350 AA 2U1L 9350 AA FUEL PUMP 1 
F57A 9A335 AA F57Z 9A335 A FUEL FILTER BRACKET(NOT REP. 03-08) 1 
E7DE 9155 AA E7DZ 9155 A FUEL FILTER (FG 800 A) 1 
F68A 9416 BA F68A 9416 BA FUEL PUMP ADAPTER 6 
F8JL 9C334 AA F8JL 9C334 AA HOSE CLAMP 6 
XU1L 9288 AA XU1L 9288 AA FUEL SUPPLY TUBE, LOW PRESSURE 1 
    
    
    
    
    
    
    
    
    
    
    
    
    
    
    
    
    
    
    
    
    
    
    
    
    
    
    
    
    
    
    
    
    
    
    
    

    
    
    
    
    
    
    
    
    
    
    
    
    
    
    
    
    
    
    
    
    



FCS Publications 

April, 2008 
13 

FORD COMPONENT SALES 
TSG –416 

CHARGING SYSTEM & ATTACHING PARTS 
 
ENG. NUMBER PART NUMBER DESCRIPTION QTY 

    
  ALTERNATOR  
    

2U1L 10300 BA 2U1L10300 BA ALTERNATOR 1 
XS6E 10039 AF XS6E 10039 AF BRACKET, ALTERNATOR MOUNTING 1 
W500124 S309 500124 S309 BOLT, M10 X 60, BRACKET TO ENGINE BLOCK 4 
W500110 S437 W500110 S437 BOLT, M8 X 35, ALTERNATOR TO BRACKET 2 
W703893 S309 W703893 S309 BOLT, M8 x 112.5, ALTERNATOR PIVOT 1 
XS6E 19A216 BC XS6E 19A216 BC IDLER 1 
W500024 S426 W500024 S426 SCREW, M8 X 25, IDLER TO BRACKET 2 
    
  SERPENTINE BELT NOT SUPPLIED BY FORD  
  LENGTH, 1055MM (+ OR – 5MM)  
    
    
  STARTER  
    
2U1L 11000 DA 2U1L 11000 DA STARTER, LH, MARINE 1 
2U1L 11000 EA 2U1L 11000 EA STARTER RH, MARINE 1 
N606067 S439 N606067 S439 BOLT, M10 X 75, UBS 3 
F68U 11N087 AC F68Z 11N087 A COVER ASSEMBLY 1 
W500120 S415 W500120 S415 BOLT, M10 X 40, RH MARINE, ONLY 1 
    
    
    
    
    
    
    
    
    
    
    
    
    
    
    
    
    
    
    
    
    
    
    
    
    
    
    
    
    
    
    
    
    
    
    
    
    
    
    
    
    
    



FCS Publications 

April, 2008 
14 

FORD COMPONENT SALES 
TSG –416 

IGNITION SYSTEM & ATTACHING PARTS 

 
ENG. NUMBER PART NUMBER DESCRIPTION QTY 

    
988F 12029 AD XS8Z 12029 AD COIL PACK ASSEMBLY, 2001/2007 (DG 506) 1 
4M5G 12029 ZB 4M5G 12029 ZB COIL PACK ASSEMBLY, 2008/ 1 
W505575 S309 W505575 S309 SCREW M5 X 20, COIL PACK TO CAM COVER 4 
XS6F 12286 B1C XS6F 12286 B1C PLUG WIRE # 1, 2001/2007 1 
XS6F 12283 B1C XS6F 12283 B1C PLUG WIRE # 2, 2001/2007 1 
XS6F 12284 B1C XS6F 12284 B1C PLUG WIRE # 3, 2001/2007 1 
XS6F 12287 B1C XS6F 12287 B1C PLUG WIRE # 4, 2001/2007 1 
7S5G 12286 AA 7S5Z 12286 AA PLUG WIRE # 1, 2008/ 1 
7S5G 12283 AA 7S5Z 12283 AA PLUG WIRE # 2, 2008/ 1 
7S5G 12284 AA 7S5Z 12284 AA PLUG WIRE # 3, 2008/ 1 
7S5G 12287 AB 7S5Z 12287 AB PLUG WIRE # 4, 2008/ 1 
5G5E 12405 AA  AYFS 22F M  SPARK PLUGS, INDUSTRIAL APPLICATIONS 4 
    
    

    
    
    
    
    
    
    
    
    
    
    
    
    
    
    
    
    
    
    
    
    
    
    
    
    
    
    
    
    
    
    
    
    
    
    
    
    
    
    
    
    
    
    
    
    
    
    
    

    



FCS Publications 

April, 2008 
15 

FORD COMPONENT SALES 
TSG�416 

EPM, ICM & HARNESSES 
 
ENG. NUMBER PART NUMBER DESCRIPTION QTY 

    
1U1L 12A650 AA 1U1L 12A650 AA ELECTRONIC ENGINE CONTROL PROCESSOR 1 
1U1L 12A297 EA 1U1L 12A297 EA IGNITION CONTROL MODULE 1 
F88F 9F472 EA F88Z 9F472 EA OXYGEN SENSOR (DY 843) 1 
W702545 S303 W702545 S303 PLUG, OXYGEN SENSOR HOLE, M18 X 1.5 X 12 (NOT REP. 01-07) 1 
F8JL 10A979 AA F8JL 10A979 AA MALFUNCTION INDICATOR LIGHT 1 
F8JL 9E704 BA F8JL 9E704 BA GOVERNOR SELECT SWITCH 1 
YU1L 9775 AA YU1L 9775 AA CONTROL ASSEMBLY, HAND THROTTLE 1 
1C34 9F836 CA 1C3Z 9F836 C PEDAL, THROTTLE ACTUATOR 1 
2U1L 12B476 AA 2U1L 12B476 AA HARNESS,FOOT PEDAL, JUMPER  1 
F8JL 12B476 AA F8JL 12B476 AA HARNESS, DRIVE BY WIRE 1 
2U1L 12A200 AA 2U1L 12A200 AA HARNESS, ICM 1 
1U1L 12A581 AA 1U1L 12A581 AA HARNESS, ENGINE CONTROL, SNS (NOT REP. 10-06) 1 
2U1L 9D930 AA 2U1L 9D930 AA HARNESS, EPM INJECTOR W/ LOCK & TRIM 1 
XU1L 14324 AA XU1L 14324 AA HARNESS, ICM, BODY SIDE 1 
F8JL 14324 AC F8JL 14324 AC HARNESS, EPM BODY SIDE, 6 FOOT 1 
F8JL 14324 BA F8JL 14324 BA HARNESS, EPM BODY SIDE, 12.8 FOOT 1 
    
    
    
    
    
    
    
    
    
    
    
    
    
    
    
    
    
    
    
    
    
    
    
    
    

    
    
    
    
    
    
    
    
    
    
    
    
    
    
    
    
    
    
    
    
    
    



FCS Publications 

April, 2008 
16 

FORD COMPONENT SALES 
TSG�416 

EMISSION CERTIFIED COMPONENTS 
 
ENG. NUMBER PART NUMBER DESCRIPTION QTY 

    
3U1E 5E212 CA 3U1E 5E212 CA CONVERTOR ASY. EXHAUST, 1.6 ROUND 1 
2U1L 9D930 AA 2U1L 9D930 AA HARNESS, INJECTOR W/ LOCK & TRIM 1 
3U1E 12A581 DA 3U1E 12A581 DA HARNESS, ENGINE CONTROL 1 
F0AB 14B192 AA FOAZ 14N089 A RELAY, FUEL STARTER AND POWER 3 
F87B 14N003 ANA F57Z 14A003 AA POWER DISTRIBUTION BOX COVER 1 
3U1E 12A650 AA 3U1E 12A650 AA PROCESSOR, ELECTRONIC ENGINE CONTROL 1 
F88F 9F472 EA F88Z 9F472 EA OXYGEN SENSOR (DY 843) 1 
F85F 9G444 BA F85Z 9G444 BA OXYGEN SENSOR, CAT MONITOR (DY 1093) 1 
F5AC 9J467 CA F5AC 9J467 CA INSERT, SENSOR 1 
W702545 S303 W702545 S303 PLUG, OXYGEN SENSOR PORT (NOT REP. 01-07) 1 
5G5E 12405 AA AYFS 22F M SPARK PLUG 4 
4U1E 9510 AA 4U1E 9510 AA MIXER 1 
3U1E 9T517 CA 3U1E 9T517 CA FUEL PRESSURE REGULATOR KIT 1 
3U1E 14N118 BA NOT SERVICED JUMPER HARNESS, MEGA JECTOR 1 
3U1E 5G240 BA 3U1L 5E212 BA MUFFLER AND CONVERTOR ASSEMBLY 1 
3U1E 9C968 AA 3U1E 9C968 AA FUEL PRESSURE REGULATOR ASSEMBLY (LPG) 1 
    
    
    
    
    
    
    
    
    
    
    
    
    
    

    
    
    

    
    
    
    
    

    
    
    
    
    
    
    
    
    
    
    
    
    
    
    
    
    
    
    
    
    
    
    
    

 


